UH D SERIES

BDN0hE T 32 F34%404% INDUSTRIAL SEWING MACHINE

IVIO DI
UHDSO000F

MECHATRONICS DIRECT DRIVE
ULTRA HIGH SPEED OVERLOCK
MACHINE

( Parts List )

. EHEEMBAEEIEAT CHING CHI MACHINE CO., LTD
http:/imww.kingtexsewing.com.tw



o HLFETFAE /MAChing BEA FrAME ....veeveeeeeeee e eees ettt eenes s 1
T HUTEHLEEIBAE L/COVEE 1 oottt ettt ee e 3
o LT L EE B 2/COVEE 2 oottt et e e et et e et eeeeenenes 5
VU, EHHERLE /Crank Drive MECRAMISIM cuveveeeeeeeeeeee ettt ees et e et eteeeseseeseeeeeeseseneesneeseneees 7
Ty JEERFAE /Thread Tension MECHANISIM ...o.v.veveeeeeeeeeeeeeeeeee e et et s s sneeees 9
75~ ZEHLA (1)/Thread Guide and Thread Takeup (1) ....veeevcecvevieeeereeeeeeeseeeeeeessee e esenees 11
. TN (2)/Thread Guide and Thread Takeup (2) ...cceeveeceeveeceeeeeeee e 13
I\~ EFFFEBAE (1)/Need Drive Mechanism (1) ....c.cvcecceceeeeeeeeeeeeeee e seesese s ssnens 15
Fus AT (2)/Need Drive Mechanism (2) .......cceeveceeeeeieeeeeieeeeeeeeseeseeeeseeseses s sessneas 17
T+ AT (3)/Need Drive Mechanism (3) ......cvceeeeeeeeeveeeeeeseeeeeseeeeesesesssese s ssessesnenens 19
+—. LEZERLE /Upper Looper Drive MeChanism ...........cccevveeeveveeeeeeeeceieseeeeesesesseeseseesnes 21
+ . FEEEY /Lower Looper Drive MEChaNISM ......ecviveveeeeieeeeeeeeeees e 23

=. TEIRSEPL (1)/Chainstitch Looper Drive Mechanism (1) .......oovveeeveeervevevreseeinenns 25
+PU. “EIRZELF (2)/Chainstitch Looper Drive Mechanism (2) ........cvvveeevevveeeevrnneinnans 27
T ZEBTHTTHLII JFeed MEChNISM ...ttt ens 29
TN TEATHLAL JFEEA MECNANISIN <.t ee ettt ee e eeee et eneae e s eneeenenes 31
Ty BIAAHLA JKNife DIIVE MECNENISIM w.vveeeeeeeeeeeeeeeeeeeeeee ettt e see e e eeseeeseesesenesenes 33
F )N FEIEBIHIF /Presser FOOt MECRANISIN ..o..ove.eeeeeeeeeeeeeee oottt et ee e eeeeeaes 35
A BEHHIR (1)/LUbrinarion MeChanism (1) cv.e.eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeseseeeenenen 37
Ty BEMHLR (2)/Lubrinarion Mechanism (2) ....cc.cvvceeveeeceeeeeeeeeeeeeie e eeee et 39
Ty HR ZEE IR EBIE [HRDEVICE wvvvveeiieieeieie ettt 41
T Ty B A JOPECITIC vttt 43
T = ZRZETAE JTREEAT SUBNT .ottt enenennas 45
AP, FEALERAE: /Parts For Simi-Submerged LNStallation ............c.vevevevecveceeeeeeseeeeesieeenenas 47
A BENLBAE IR 2 /ACCESSOTIES ASSEMBIES ...ttt eeeeees 49



—. Ml7e B /Machine Bed Frame




—. Pl &R /Machine Bed Frame

=2
Ref.No.

TS0 0N AW =

R — = — — o e
—_— O O 0 NN R W

M B
Part NO.

188010101
188010201
188010301
188010401
188010501
188010601
188010701
188010801
014040632
188080701
188080201
188110801
188120101
188042401
188150901
188110501
66494-1

018062532
188170301
188110501
188120101

Vi

Partname

A
o 7 A
PR
ELRlRE
HmE )
FURS S Ee
IR S
YE S
N7 F7 % e BT MAaxe
R CTIL S
DL PeES
IR HRIES
RS
Rt ILEESS
PEOILHESS
RIS
T s
AT M6x25
WAL NESS
MG E
RS

EZEB0

Description

pillar

Oil return pipe pin

Spring pin

Direct nozzle

Tubing (short)

Line pipe

Needle plate support

Rubber stopper

Hexagon socket set screw M4x6
Needle bar drive shaft left sleeve
Drive shaft right sleeve

Upper looper shaft front sleeve
Back sleeve of upper looper shaft
Spindle sleeve

Differential cover

Back sleeve of upper looper shaft
trademark

Screw M6x25

Front cover

Cutter shaft back sleeve

Axle sleeve

% ILNE2 R
three~thread four—thread five—thread
4 4 4
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
1 1 1
1 1 0
2 2 2
1 1 1
1 1 1
1 1 1
1 1 1
1 1 2
1 1 1
1 1 1
1 1 1
2 2 2
1 1 1
1 1 1
1 1 1

g E(Number)



B (1) /Cover (1)

. HLFEHLE A




= HLEHLEIRAE (1) /Cover(1)

N B0 4 (Numbe
Fe W B 5 F % i 3 P o
Ref.No. Part NO. Partname Description o - .

three-thread four—thread five—thread

1 UHDS000F0201 |35 Upper cover 1 1 1
2 188020201  k@gik Cover pad 1 1 1
3 188020301  J#LE Oil window 1 1 1
4 188041701  Jh{LE Oil window pad 1 1 1
5 188020501  -35iH%E Cover oil plug 1 1 1
6 188020601 L3 Upper looper shaft hole plug 1 1 1
7 188020701  #HFFfLEE Needle bar hole plug 1 1 1
8 188020801  fill5& Side cover 1 1 1
9 188020901 {75 Side cover cushion 1 1 1
10 188021001 /' H B2 B BLIRET Shield bracket segment screw 1 1 1
11 188021101 I Wave gasket 2 2 2
12 188021201  #H B2 Goggles bracket 1 1 1
13 188021301  #"HfH Goggles 1 1 0
13 188021302  "HE: Goggles 0 0 1
14 188021401  T#AfE Lamp assembly 1 1 1
15 188021501 AT Upper looper front cover 1 1 1
16 188021601 %5 Hinge seat 1 1 1
17 188021701 4Kk Hinge 1 1 1
18 188021801  XRfEE: Hinge spring 1 1 1
19 UHD5000F0219 A7 The front cover 1 1 1
20 188022001  FiF&EEMR Front cover plate 1 1 1
21 188022101  HEEMIIIZZ Front cover top wire 1 1 1
22 188022201 il m Rz HAR Serew 1 1 1
23 188022301  AlZaE{%HR Front cover locking plate 1 1 1
24 188022401  HimcH{SRE Front cover locking leaf spring 1 1 1
25 188022501  HLfw4fF Electronic control components 1 1 1
26 102110201 2tk Crimping board 1 1 1
27 062401212 L35 H24TM10x12 Upper cover screw M10x12 4 4 4
28 062401212 {IZEHEETM10x12 Side cover screw M10x12 4 4 4
29 060300516 4P H BH2%TM3x5 Goggles screw M3x5 2 2 2
30 062401212 JTA{FIRETMAX12 Lamp assembly screw M4x12 2 2 2
31 062421212 EHEEEIZETMAX 12 Hinge seat screw M4x12 3 3 3
32 012400436 BEST BIEETMdx4 Hinge support screw M4x4 2 2 2
33 062400512 il 55 EHIRETMAXH Front cover plate screw M4x5 4 4 4
34 188090401 7 EXHAETM3x3 Tightening screw M3x3 1 1 1
35 062300516 HiI G BHFE EARIEETM3X5 Serew 1 1 1
36 018504032 FLIR IR ETMOx40 Electric control screw M5x40 4 4 4
37 062400812 FELZEFEARIHFTM4x8 Wire clamp screw M4x8 1 1 1
38 66494-2 FEHL Plate 1 1 1
39 66494-3 BEIUSEAR Plate 1 1 1



[ (2) /Cover (2)

= HLTEHLEA




=. MLFRHLEFE (2) /Cover (2)

=2
Ref.No.

0NN B W —

RN el e
— O 0 XN R W= O

& 5
Part NO.

188030101
188030201
188030301
188030401
188030402
188030501
188030601
188030701
188030801
188030901
188031001
188031101
062400812
062400812
012400436
025040132
062400812
028040246
062402012
062350516
188100201
062300416

# R

Partname

AP FRIBET
NESEER

J5 #IRETMAx8

A B IRETMAX8

48 A S IR IRETMx4
A E

S B IRETMAXS
HEE

4% A KIRETMAX20
JEARIRETMS . 5x5
YRR BRETMA
B ST R IBETM3x4

T AT ik

Description

Back cover

Left cover

Left cover pad

Three or four thread sewing table
Five-thread sewing table
Seam cover

Cushion

Pressure plate

Baffle

Hexagon screw

Lower cover pressure plate
Line pipe clamp

Back cover screw M4x8
Left cover screw M4x8
Screw M4x4

Flat Washers

Sewing table screw M4x8
Spring washer

Sewing table long screw M4x20
Pressure plate screw M3.5x5
Screw M4

Screw M3x4

# H(Number)
= Py £ T 2k

three-thread four—thread five—thread

— o o e = DO DD — A R O e RO O
— o o DO DD A B O e e DD = O
— o = DO DD R R e e e e DD e O e



PO, F#hiE/Crank Drive Mechanism




V0. F#h#EE/Crank Drive Mechanism

=2
Ref.No.

1

O 00NN R W

& 5
Part NO.

188040101
188040102
188040201
188040301
188040401
188040501
188040601
188040701
188040801
188040802
188040901
188040902
188041001
188041101
188041201
188041301
188041401
188041501
188041601
188041701
188041801
188041901
188042001
188042101
188042201
188042301
062400812
014500532
014501032
060030812
062401212
025050132
028050216
018503032
062400812
012400532
012501032

%

Partname

B i o
AR A Ui

A s 0T
puity

TRl 756202
Tl
AR
JHETEE
FHhLA 1
T
PR

g 179

M I i
1EEhIR

TR 756203
IR{E

THISR ARAT
FHETE R E
EHE
EHEEIE
g
i s OTF [

A i
AL

R

Fi

7 Vit 75 SRATMAX8
B BRETMEX5
WA IRETMEX 10
P HURETM3x8
A i i SR ETMAX 12
FHED
D

Al ELATLIRETM5X30

HhZGARETMAXS
THARET

FAF il &

Description

Bearing left end cover
Bearing left end cover

Left end cover O-ring

ratchet

Deep groove ball bearings 6202
Wire camshaft

Oil volume adjustment screw
Oil volume adjustment pin
Spindle assembly

Spindle assembly

Balance weight 1

Balance weight 2

Rubber bumper

Stop ring

Deep groove ball bearings 6203
Limit sleeve

Oil pump worm

Spindle wave washer

Oil return sleeve

Oil return sleeve O-ring
washer

Right end cap O-ring

Right end cap

Spindle motor

fan

Handwheel

Left end cover screw M4x8
Ratchet screw M5x5

Ratchet screw M5x10
Balance weight screw M3x8
Right end cover screw M4x12
Flat washer 5

Spring washer 5

Spindle motor screw M5x30
Ground screw M4x8

Fan screw

Handwheel screw

=%

three-thread four—thread five—thread

—

DO DO i B B GO R DO GO e e e e e e RO R O e O O

4 & (Number)
Iy £

—

DO DD — B B S CO B = DO QO — e e e DO R e O e e O e e O

S+

=

DO DO — S S S GO R DD QO b e e b e e e e DD G e e D D e



$44:/Thread Tension Mechanism

%]
=]

Fi. Rk




T R4 /Thread Tension Mechanism

=2
Ref.No.

el B Y R T B S R

N
Part NO.

188050101
188050201
188050301
188050401-3
188050501
188050601
188050701
188050801
188050802
188050901
188051001
188051002
188051003
188051004
UHDS5000F0512
062400812
062401016
18050401
18050402
18050403
18050404

2

Partname

JESURZ 7
WUEF e it 2R
Je Rt LR R
FuES 9y

i 2R Fr B RS
Je 2k

Je 2l

I 25 5 Lmm
JE LR EE0. Tum
etk

JeLLiE

Je L ME

Je LR 1E

JeLkiE
AR

ST ER IR ETMAXS
AT R AR AR ETMAX 10
Je B ()
Je Lk BAME (21)
SRR (5%)
JeLhBAME ()

EZEB

Description

Total line board

Needle thread clamping board
Wire clamping board

Wire pass

Anti-vibration pad

Clamping seat

Spoo!

Pressure regulating spring 1mm
Pressure regulating spring 0.7mm
Thread clamp

Clamping cap

Clamping cap

Clamping cap

Clamping cap

Front plastic plate

Total line board screw M4x8
Front plastic plate screw M4x10
Thread clamp assembly (blue)
Thread clamp assembly (red)
Thread clamp assembly (green)
Thread clamp assembly (yellow)

10

# 4(Number)
= Py £ EE27

three-thread four—thread five—thread

1 1 1
1 1 1
2 3 3
6 8 8
3 4 4
3 4 4
3 4 4
1 2 2
2 2 2
3 4 4
0 1 1
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
5 5 5
0 1 1
1 1 1
1 1 1
1 1 1



7N e HLF (1) /Thread Guide and Thread Takeup (1)

5 Serier

5 Serier

11 12 13 14

1
ﬁ 15 374 serier

11



7N, 1T (1) /Thread Guide and Thread Takeup (1)

FE o E 4 E {4 L, HEOumben
Ref.No Part NO Partname Description & M 2 2%
T ’ ’ o three—thread four—thread five—thread
1 188060101 ik 28 i e Bracket 1 1 0
2 188060201  AUARPkELL kbR Bracket 0 1 0
2 188060202  FRERPEL Lhtk Bracket 1 0 0
3 188060301 LR A ik 2tz Bracket 0 1 0
3 188060302  HURMIEH L LR Bracket 1 0 0
4 188060401 T ik Lo Bracket 0 0 1
5 188060501 TR A Two eye line bracket 0 0 5
6 188060601 TR 2R Second eye line board 0 0 5
7 188060701 FARIS 26 AR Single eye line board 0 0 5
8 188060801 (3530578 Chain line board 0 0 5
9 188060901 AT HART £R Bracket 0 0 5
10 188061001 PRz Take-up piece 0 1 0
10 188061002  PhLkH Take-up piece 0 0 1
10 188061003  HkZkhH Take-up piece 1 0 0
11 188061101 44K Block board 1 1 1
12 188061201 FEEAMR Crimping board 1 1 1
13 188061301 Jis=3 Compression spring 1 1 1
14 188061401 S THRET Axial screw 1 1 1
15 062400512 B ZRHRAEIEETMAXS Screw M4x5 1 1 3
16 014400432 Phekid LARIZET Screw 1 1 1
17 062400812 FLZkid Lo bR REHRETMAxS Screw M4x8 0 0 2
18 060300612 Bk H IRETM3x6 Screw M3x6 p) 2 9

12



. K (2) /Thread Guide and Thread Takeup (2)

13



. LM (2) /Thread Guide and Thread Takeup (2)

¥ 5
Ref.No.

(e R R R N O R S

— — = O
N = O

B 5
Part NO.

188070101
188070201
188070301
188070401
188070501
188070601
188070701
188070801
188070901
188070301
062400812
060350612

4w

Partname

BORE 78 RS
T 2
AR LA IR TM3x4
TR IR ET
AT 2R
NEEPRLRIR

A EHk AR
A 2R

e PRk

T PR AR IZETM3x4
PR AR IR ETMAX8
TETPRELZEIBETMS . 5x6

FAF A

Description

Adjusting frame
Wire rack

Screw M3x4

Line plate screw gasket
Needle thread board
Take-up board
Take-up board

Wire board

Take-up frame
Screw M3x4

Screw M4x8

Screw M3.5x6

14

=%

three—thread

J—

H 1 (Number)
&

four—thread

—

— o = DO DD —

T

five—thread

—

— = o = DO DD —



I\~ EFHFEBH: (1) /Need Drive Mechanism (1)

<

11

15



I\, EFFFE (1) /Need Drive Mechanism (1)

75
Ref.No.

M2
Part NO.

188080101
188080201
188080301
188080401
188080501
188080601
188080701
188080801
188080901
188081001
188081101
188081201
188081301
188081401
188081501
188081601
048080342
014040432
018601232
014040632
014400532

#

Partname

FE R

MG E

4
AT (% 3l
AT B
ETFF R B AL ETM6X 12
1B E

AP s
AR
FHATR D 2R,

EHFF

i 2
AT 2R B IRET
e

HHFEEE

A EIRE

REES

P4 ERETMAx4

& AR IZETM6-0. THx 12
KT B IRETMAX6
FHTFE R EIRETMAXS

%1k

Description

Friction plate
Right set
Retaining ring
crank

Crank pin
Screw M6x12
Left set
transmission shaft
Swing frame
Swing frame pin
Needle bar

Coil

Screw

Needle bar set
O-ring
Linoleum
Circlip E8
Screw M4x4
Screw M6-0.75x12
Screw M4x6
M4x5

16

]

three-thread four—thread five—thread

= DD e e e e e e e e e e e e e e e e

% 12 (Number)
P £

o e DD e e e e e e e e e e e e e e e

Sig

1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1



i EHAFEAE: (2) /Need Drive Mechanism (2)

24 (2—needle)
4 Serier

14 (I—needle)
3 Serier

2% (2—needle)
5 Serier

17



Ju. EFFFBE (2) /Need Drive Mechanism (2)

Ses
Ref.No.

K5
Part NO.

188090101
188090102
188090103
188090201
188090202
188090203
188090301
188090401
188090501

2

Partname

3k

B3

B3

it 2t
i 2t

e it e

e LA IRET
HUEHIRET
WLEIDCx27

FAF il &

Description

Pin clamp
Pin clamp
Pin clamp
Wire board
Wire board
Wire board
Screw
Needle screw

Machine needle DCx27

18

=%

three-thread four—thread five—thread

$ 2 (Number)
Iy £

1

&



+. #HFEE (3) /Need Drive Mechanism (3)

19



. EFFERE (3) /Need Drive Mechanism (3)

r 5
Ref.No.

O 0~ Oy Ul Ul e

RN
=]

12
13
14
15

K 5
Part NO.

188100101
188100102
188100104
188100201
188100301
188100401
188100501
188100502
188100601
188100701
188100801
188100901
188101001
188030601
062400812
062400512
062401012
060030612

R

Partname

DY LR
HERER
ZEREMR
FHARIET

R

PR HR

U EETIEAE S
HEFTPE

P9 2% )5 5T
FPEHIZETM3X5
AP L
BELRATINET

e akal

ET AR IR ETM4x8
R ETIRETMAXS
e EERRETMAX 10
Bl LR P ETIRETM3X6

BB

Description

Needle plate
Needle plate
Needle plate
Screw

Needle plate seat
Cushion

Front needle guard
Front needle guard
Back guard

Screw M3x5
Needle guard
Needle guard
Needle guard
Cushion

Screw M4x8
Screw M4x5
Screw M4x10
Screw M3x6

20

=4

three-thread four—thread five—thread

¥ 5 (Number)
Iy £

Sig+

0

—__, DO e

PR, BN, s O



B4 /Upper Looper Drive Mechanism

2
v
H

ey LA

21



+—. EZEFEE/Upper Looper Drive Mechanism

Jr e
Ref.No.

0NN U N =

S
N U D= O

18

M B
Part NO.

188110101
188110201
188110301
188110401
188110501
188110601
188110701
188110801
188110901
188111001
188111101
188111201
188111301
018601232
018061632
188070301
060350612
188080601

%

Partname

BTN TR BRET
LS nli!

JEE 15
Al
EEEHHRE
IS
JEE 1518
IS
D R
bR
SR R
A I R AR
&

A R IRETM6-0. T5x 12

A EERETM6X 16

ST A TH A R AR IR ETM3x4

B EHIRETMS . 5x6

EESEHE SRR ETMx 12

EZEEB

Description

Screw

Spring washer
Friction washer
Looper shaft

Axle sleeve

Shaft retaining ring
Friction ring

Axle sleeve
Sealing ring

Block components
Seat linoleum
Linoleum press board
Upper looper
Screw M6-0.75x12
Screw M6x16
Screw M3x4
Screw M3.5x6
Screw M6x12

22

=%

three—thread four—thread five—thread

= DD e e e e e e e e

$ 2 (Number)
My £

1

1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1

S+

—_

o N e e e e e e



+ =, FEEE:/Lower Looper Drive Mechanism

23



+=. FEHEME/Lower Looper Drive Mechanism

Ak
Ref.No.

O 0N DN U =

K =
Part NO.

188120101
188120201
188120301
188120401
188120501
188110101
188110201
188110301
188110401
188110701
018601232
188110801
188110901
060350612
014500532

2K

Partname

FHEEE
FHE
B 1R T
T
BTG
9175 F TR ET
AL
P
B

P

S EF A IRETM6-0. T5x12

TEEHTE
B4
BEHRETIS. 5xC

BTl 42 T MR TME XD

E X[

Description

Axle sleeve
Down looper
Screw

Down looper
Screw M5
Screw

Spring washer
Friction washer
Looper shaft
Friction ring
Screw M6-0.75x12
Axle sleeve
Sealing ring
Screw M3.5x6
Screw M5x5

24

=k

three—thread four—thread five—thread

O ok e e e e e e e e e

¥ E(Numher)
NS

1

1
1
1
1
1
1
1
1
1
1
1
1
1
0

Eig2

G O Y SV T G



+=. ZEFEHYHM (1) /Chainstitch Looper Drive Mechanism (1)

25



+=. ZHEXDEHIH (1) /Chainstitch Looper Drive Mechanism (1)

5
Ref.No.

16

18

K 5
Part NO.

188130101
188130201
188130301
188130401
188130501
188130601
188130701
188130801
188130901
188131001
188131101
188160801
188160901
188161001
188110901
188120301
188120501
060350612

# B

Partname

BN
HTASEF IR B AT
WA

A EHE

I 3y A

Y 3

HT A E 7
RIS EHERT
TS A

AT A E 4
AT
EARNEATE
TR
FLRIBET
i
AR ARET
T LIEETMS
ZEFIZETMS. 5x6

EZGE B

Description

Sliding seat assembly
Front looper driving link
Needle bearing

Front looper bushing
Drive crank pin

Drive seat

crank

link

Front looper shaft
Front looper

Forward looper
Connecting rod sleeve
Friction ring

Screw

Sealing ring

Screw

Screw M5

Screw M3.5x6

26

=k

three-thread four—thread five—thread

¥ %(Number)
L2

0
0

L

1

U S T SN



HEIREEHIA (2) /Chainstitch Looper Drive Mechanism (2)

+4.

27



+P4. ZEFTHPH (2) /Chainstitch Looper Drive Mechanism (2)

Fu BB 1 B 1 43 _,, HENumbey
Ref.No. Part NO. Partname Description =& P £ &
three—thread four—thread five—thread
1 188140101  FERid & Five-wire cable 0 0 1
2 188140201 it £ g Line pipe clamp 0 0 1
3 188140301  Ki&kdE Longer than line pipe 0 0 1
4 188140401 B P AR Chain wire lead frame assembly 0 0 1
5 188140501 I3 LRI Breakout board 0 0 1
6 188140601  FLRZEBLIRET Lead frame segment screws 0 0 1
7 188140701 EAEE L Wire cam 0 0 1
8 188140801  ‘FLEZEFR{E Lead frame limit spring 0 0 1
9 188140901 HELRT £eiR Chain line passing board 0 0 1
10 188141001 TR Wave washers 0 0 2
11 062400812 ot 2o FLURFTMAxS Screw M4x8 0 0 1
12 062400512 43 ERARIEETMAXS Screw M4x5 0 0 1
13 014300432 T2 % 5 IB4TM3x4 Screw M3x4 0 0 2
14 062400512 BRI ZEHRISEETMAxS Screw M4x5 0 0 1

28



+T. ZshETHIM/Feed Mechanism

29



+FH. ZBET I /Feed Mechanism

Fe M B 4 F % 0 45 _,, XEQumben
Ref.No. Part NO. Partname Description =% M £ A&
three—thread four—thread five—thread
1 188150101 i&A7 " Fe 4 Feed cam assembly 1 1 1
2 188150201 FHFEIETTEY Adjustment pin 1 1 1
3 188150301 R PHIETTHEE spring 1 1 1
4 188150401 Gasket 1 1 1
5 188150501 ETE 1744 B Oil ring 1 1 1
6 188150601  ZEFEFT link 1 1 1
7 188150701 ZEB T Hh K crank 1 1 1
8 188150801  ZEEhEFFIZ4T Screw 1 1 1
9 188150901  ZEFHME Shaft sleeve 1 1 1
10 188151001 2= Byl Differential shaft 1 1 1
11 188151101 ZIRTF Differential wrench 1 1 1
12 188151201  ZEBHRFHIE Torsion spring 1 1 1
13 188151301  ZEBhiRFIR4T Screw 1 1 1
14 188151401  ZEBNHEEIEET Screw 1 1 1
15 188151501  ZEBfEFI gL} Nut 1 1 1
16 188151601  MEFEH[E washer 1 1 1
17 188151701  ZEEhZIE K Differential scale 1 1 1
18 188151801  ZIFEHRAE Scale plate washer 2 2 2
19 188151901  ZEFARFFRAIHR Limit block 2 2 2
20 188152001  ZEFhITT IR Long screw 1 1 1
21 188152101  ZEFh R Differential adjustment pin 1 1 1
22 188152201  Z#hiH0EE Differential shaft O-ring 1 1 1
23 188080501 HAANES Crank pin 1 1 1
24 048060342  REE6 Circlip E6 1 1 1
25 018601232 -F#EE3 Circlip E3 1 1 1
26 188152301  #figE Spring 1 1 1
27 048350342  R¥&EE3.5 Circlip E3.5 1 1 1
28 018601232 ZEZNHIARERETM6-0. 75X12 Screw M6-0.75X12 1 1 1
29 062401212 ZFEAAZEET MAX12 Scale plate screw M4X12 2 2 2
30 062400612 FRAZHUZETMAX6 Limit block screw M4X6 2 2 2
31 025040132  SEHpE Flat washers 2 2 2

30



+75. EAHIR/Feed Mechanism

31



+75. &AL /Feed Mechanism

= = . £ 4t (Number)
=2 & 5 2 W T ik .
Ref.No. Part NO. Partname Description & i £ B &
three-thread four—thread five—thread
1 188160101 EAfflE Feeding shaft cap 1 1 1
2 188160201 ATl Feed shaft 1 1 1
3 188160301 ZEglikA gl AR Za 4 Crank assembly 1 1 1
4 188160401  ZENFHEH Tooth frame slider 1 1 1
5 188160501 L&A i Feed crank 1 1 1
6 188160601 A AR OB Feeding crank eccentric pin 1 1 1
7 188160701 AT INEFT Small link 1 1 1
8 188160801  EAM/INEME Small connecting rod set 1 1 1
9 188160901 AT EFEEE Friction ring 1 1 1
10 188161001 FFZRIRET Screw 1 1 1
1 188161101 R4t Tooth frame components 1 1 1
12 188161201  fR5FIEIR Tooth slider 1 1 1
13 188161301 FAR R Tooth frame slider 1 1 1
14 188161401  FZE{wOE Tooth frame eccentric pin 1 1 1
15 188161501  HFZEf4[E Tooth frame retaining ring 2 2 2
16 188161601  fr/MH0TEFE Eccentric pin O-ring 1 1 1
17 188161701 IR ERS Eccentric pin circlip 1 1 1
18 188161801 frLa A B0 Eccentric pin oil-proof O-ring 1 1 1
19 188161901 SFHH%IHR Tooth frame oil baffle 1 1 1
20 188162001  HZEFH Tooth frame guide 1 1 1
21 188162101 I FHE Seal guide 1 1 1
22 188162201  HF4LEIH A Tooth frame oil scraper 3 3 3
23 188162301 A4 A4 Feed dog assembly 1 1 1
24 048060342 EAHL-REE6 Feed shaft circlip E6 1 1 1
25 188110701  JE{E[E Friction ring 2 2 2
26 188110801 EATRTHIE Feeding front sleeve 1 1 1
27 018601232 LA HHARIZETMG6-0.75x12  Screw M6-0.75x12 2 2 2
28 025050132 -3 Flat Washers 1 1 1
29 021500212 HERIMS Nut M5 1 1 1
30 188110501 A JEHIE After feeding the sleeve 1 1 1
31 018400632 {R/CMEY 7 K HEETMAX6 Screw M4x6 1 1 1
32 014040432 SFZEP4REIRETMAx4 Screw M4x4 2 2 2
33 018400832 PO N IBETMAXS Screw M4x8 4 4 4
34 062400812 TFZEPS AR IR 4TMAX8 Screw M4x8 1 1 1
35 018400532 #EEF FHLMEETMAXS Screw M4x5 2 2 2
36 060350612 TFAUZETNS . 5x6 Screw M3.5x6 2 2 2

32



+-+t. BIAFHLMI/Knife Drive Mechanism

zw
—
A
=

33



+-t. BIAEHIAY/Knife Drive Mechanism

-
Fe W B £ F % 1 g _,, K EGunber
Ref.No. Part NO. Partname Description A i £ B
three-thread four—thread five—thread
1 188170101 _LJJ%if4E Retaining ring 2 2 2
2 188170201 _EJJ%hHAR crank 1 1 1
3 188170301 ESYALTHIESS Front cover 1 1 1
4 188170401 LB JJHIATEREE Sealing ring 1 1 1
5 188170501 _EJJ% Upper knife shaft 1 1 1
6 188170601 L J) 4%, Upper tool holder pin 1 1 1
7 188170701  LJJZ4¢ Upper tool holder 1 1 0
7 188170702 EWIE Upper tool holder 0 0 1
8 188170801  E)J) Upper cutter 1 1 1
9 188170901 7] Lower cutter 1 1 1
10 188171001 RWIE: Lower tool rest 1 1 0
10 188171002  NJJZ4E Lower tool rest 0 0 1
11 188171101 RJJEHR Pressure plate 1 1 1
12 188171201 N EARIRET Screw 1 1 1
13 188171301  FJ)#EE Lower knife spring 1 1 1
14 188171401 N JJ 3 FRAR Spring plate 1 1 1
15 188171501 N JJAENIMR Positioning plate 1 1 1
16 188171601 L JJH2%IM3. 5x8 Screw M3.5x8 1 1 1
17 188110501  VIJJHIGE Cutter shaft back sleeve 1 1 1
18 014600532 _EJHIF4ES24TM6X0. 755  Screw M6x0.75-5 2 2 2
19 188080501  HAF4H Crank pin 1 1 1
20 018601232 (& Bh I HIZEIM6-0.75x12  Screw M6-0.75x12 1 1 1
21 014400532 {HHANEHIRETMAXS Screw M4x5 1 1 1
22 025350132 “F-EpE Flat Washers 1 1 1
23 062401212 _EJJZRIZETMAx12 Screw M4x12 1 1 1
24 062400812 N JJ 518 AR IR ETMAx8 Screw M4x8 2 2 2
25 021400306 BERFM4 Nut M4 1 1 1
26 062401812 5EAPRIIEETM4x18 Screw M4x18 1 1 1
27 062401012 R JJZR[E E H24TMAX 10 Screw M4x10 1 1 1
28 062400812 T JJALE NIHIRETMAXS Screw M4x8 2 2 2

34



+ )\, #ERIHLK /Presser Foot Mechanism

35



+ )\, #EIHLH)/Presser Foot Mechanism

Fe MW E 5B % fF fi 3£ B Number)
Ref.No. Part NO. Partname Description S P 2k E
three—thread four—thread five—thread

1 188180101 6 EBIAT AT Presser foot lifter 1 1 1
2 188180201 45 HEATATIZAT Screw 1 1 1
3 188180301 A EMIFLAFHI1%5E Torsion spring 1 1 1
4 188180401 BRASIHR Limit plate 1 1 1
5 188180501 T8 A 8 Presser foot hook 1 1 1
6 188180601 6 1 AT AT Presser foot shaft lever 1 1 1
7 188180701 AT S Reset circle 1 1 1
8 188180801 [ARER=EIA S Lever return spring 1 1 1
9 188180901 HIEHHE Presser foot shaft sleeve 1 1 1
10 188181001 6 5l 20 Presser foot shaft assembly 1 1 1
11 188181101 biai=1al Finger guard 1 1 1
12 188181201 A EIZ4T Screw 1 1 1
13 188181301  VH/EIER} Nut 1 1 1
14 188181401 EAF EE Pressure rod upper sleeve 1 1 1
15 188181501 OfF[&E O-ring 1 1 1
16 188181601  OJ[E O-ring 1 1 1
17 188181701 i Regulating spring 1 1 1
18 188181801 JHEHEE Reed 1 1 1
19 188181901 EAFFE Pressure rod lower sleeve 1 1 1
20 188182001 JEFF Pressure bar 1 1 1
21 188182101 JE R T A washer 1 1 1
22 188182201 JE AR T Foot wrench 1 1 1
23 188182301  FEMHHRFHIE Torsion spring 1 1 1
24 188182401  FEMIHRTFIR4ET Screw 1 1 1
25 188182501 FE RN ZE 4 Presser foot assembly 0 1 0
25 188182502  JERHIZEMA: Presser foot assembly 0 0 1
25 188182503 JEJEZH 44 Presser foot assembly 1 0 0
26 062401012 PRAOIHIEETMAX10 Screw M4x10 ) ) >
27 060052412 F HEBIFR(IZETMbx 24 Screw M5x24 1 1 1
28 021500212 A FEHIBR (VA2 REM5 Nut M5 1 1 1
29 018601232 JEHIE (7 B 42%EIM6-0. 75x12 Screw M6-0.75x12 1 1 1
30 012400532 Fh R B E A TS Screw M4x5 1 1 1
31 060030612 145 FrIBETM3x6 Screw M3x6 1 1 1
32 012400436 [ESEH _EEZFTM4x4 Screw M4x4 1 1 1
33 018501232 R FUZEIMHx12 Screw M5x12 1 1 1

36



+ . #EHLR (1) /Lubrinarion Mechanism (1)

37



+u. BLmALAY (1D /Lubrinarion Mechanism (1)

T
Ref.No.

Ul s =

[e ol B

10
11
12
13
14
15
16
17
18

& 5
Part NO.

188190101
188190201
188190301
188190401
188190501
188190601
188190701
188190801
188190901
188191001
188191101
168063401
168063501
018401632
062400812
062400812
188191201
115110401

% F

Partname

HHERRAER G
ey
T
IIMIRET R
ik
ML
YT #E B3
UETH AR T8
T A

JETH L
KA

il

T 1

TR IRETMAX 16
M IRETMAXS
UETH Y TR IR ETMAX8
TR

25T sm9/ 64

FAF ik

Description

Oil pump components
Oil pan

Oil screw

Oil screw gasket
Fuel injection pipe
Tubing assembly

Oil filter upper cover
Oil filter seal

Oil filter

Oil filter cylinder
Long oil supply pipe
Oil window

Oil window gasket
Screw M4x16

Screw M4x8

Screw M4x8

Oil mark

Screw sm9/64

38

#  (Number)

— U2 o
three—thread four—thread five—thread
1 1 1
1 1 1
4 4 4
15 15 15
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
2 2 2
3 3 3
1 1 1
2 2 2



—+. AL (2) /Lubrinarion Mechanism (2)

39



. MM (2) /Lubrinarion Mechanism (2)

I
Fe W B £ F % P 4 ik _,, B (Number
Ref.No. Part NO. Partname Description A i £ B &
three-thread four—thread five—thread
1 188200101 JHi#E Oil pan 1 1 1
2 188200201 JHCTHIISET i3 Oil seal 1 1 1
3 188200301 FIMIBET Screw 1 1 1
4 188200401  JHlfEFETA Gasket 1 1 1
5 188200501 THEEEL Hose connector 3 3 3
6 188200601 [R]9H A % Oil return pipe plug 1 1 1
7 188200701 T Tubing 1 1 1
8 188200801 [EIRfIEES S Oil return pipe clamp 1 1 1
9 188200901 FHAFEHE Oil return sleeve 1 1 1
10 188201001  FHAT[EIjH L Back to linoleum 1 1 1
11 5040202 e Tubing 1 1 1
12 188201201 Rk magnet 1 1 1
13 188201301 Tk AR Magnet pressure plate 1 1 1
14 188201401  JMEHIRETER Gasket 4 4 4
15 062401012 HEET Screw 2 2 2
16 188201601 JHIbR 7 48 Oil standard bracket 1 1 1
17 062501016 [k EHIZET Screw 1 1 1
18 018501232 JHIALIRETMEX12 Screw M5x12 4 4 4

40



A

+—. HREEE WK

3/4Serier

7

/H.R. Device

41



T HREEEHUE /I R Device

I
Fe o W B 4 F % 1 g 2 _,, K EGumber
Ref.No. Part NO. Partname Description A ke B &
three-thread four—thread five—thread
1 188210101  REJMEH Linoleum felt 1 1 0
1 188210102 _EREEMER Linoleum felt 0 0 1
2 188210201 _EREE 0Oil box 0 0
3 - - -
4 188210401  LREM AR %E Oil tank rubber plug 1 1 1
5 188210501  FREiHE 28 Oil tank bracket 1 1 0
5 188210502  _FhEE A4 Oil tank bracket 0 0 1
6 188210601  FEH &I Box bezel 1 1 1
7 188210701 HUEMHEENZAM: Needle cooling unit 1 1 0
8 188210702 AEHEHIA M Needle cooling unit 0 0 1
9 062401012 _EFEHEIRET M4x10 Screw M4x10 1 1 1
10 062401212 HIEHAHIZAFIRET MAx 12 Screw M4x12 2 2 2

42



. THZEM /Specific

—+=

43



—+=. TRZEMH /Specific

r5
Ref.No.

&l 5
Part NO.

188220101
188220201
188220301
188220401
188220501
188220601
188220701
188220801
188221001
188221101
018061232
018061232
018061232
062400812
025040132—-1
062400812
062400812
062300416

# R

Partname

F0 R AN EEL T 2
PUESTRTAS

PIPAE RS

R ERIFR

R BV N T 5

G ARTIIE R
G A R NIE RS
SR
& E

kg

6 FE I LT R AR ET
B 2R LT, kAT
Y1 7] A R ETM6X 12
717 ] 52 WRETMAXS
g

T JHER B B2 E TMAX8
TR EIRET
2R E S BT

ZAF ik

Description

Electromagnet for presser foot
Trimming solenoid

Cutter assembly

Sewing table safety switch
Presser foot sensor switch
Front sensor

Rear position sensor

Display assembly

Line box

Cable box cover

Solenoid screw

Wire trimming solenoid screw
Screw M6X12

Screw M4X8

washer

Screw M4X8

Cable box screws

Cable box cover screw

44

4

three-thread four—thread five—thread

—_

QNN T U S S SN

$ 1 (Number)
lLUESS

—_

PSSR NN I (O O J SN N

g

—_

[ S QRN O S ST O T S St WU SN N



2285 /Thread Suand

=

32 33 34

15
35
36

14
16
30
26
25

26§

25

[Plll\
N

E/
_ 2
v
1 8
18
19
B
Q
26/12'/a- \

==z

o~ — O 0
N AN N

\
10
17

25—2

13

o0

45



A= REEE Y/ Thread Suand

o o - e s # 4(Number)
r5 K5 i F A4l A — B
Ref.No. Part NO. Partname Description & i £ B

three-thread four—thread five—thread

| 188230301 R dlE Thread Stand Seal 1 1 1
2 188230401 B Upper Thread colum 1 1 1
3 188230501 SR IR Thead Guide Hook Nut 2 4 4
4 188230601 S () Thread Guide Bracket 0 2 1
5 188230701 IR Thread Guide Hook 3 4 5
6 188230801  ZKZUIRET Screw 2 2 2
7 188230901 £ Thread Stand 1 1 1
8 188231001  IZFE Nut 4 4 4
9 188231101  ZRAuiZ4T Serew 2 2 2
10 188231201  i2H Nut 4 4 4
11 188231301 SRR Thread Guide Hook 2 4 4
12 188231401 SLIREET Screw 2 4 4
13 188231501 S (k) Thread Spool Tray Bracket 1 0 1
14 188231601 LA Thread Guide Bracket 1 1 1
15 188231701 nhek e Thread Guide Bracket 0 1 0
16 188231801 [ 5E % Thread Guide Joint 1 1 1
17 188231901  HRETMS5X15 ScrewM5X15 2 2 2
18 188232001 & Bushing 1 1 1
19 188232101  EME: Nut 2 2 2
20 188232201 K EMNE Spool Cushion 3 4 5
21 188232301  ZkiGHE Spool Pin 3 4 5
22 188232401 LA Spool Tray Cushing 3 4 5
23 188232501 2 Spool Tray 3 4 5
24 188232601 e (K) Thread Spool Tray Bracket 1 0 1
25 188232701  WEEE Nut 3 4 5
26 188232801  #E Washer 3 4 5
27 188232901 N Lower Thread Cloum 1 1 1
28 188233001  #RE} Nut 1 1 1
29 188233101 T HE Lower Waher 2 2 2
30 188233201 FEE () Thread Spool Tray Bracket 0 2 2
31 188233301 By Shakeproof Washer 2 2 2
32 188233501 LB Thrad Stand Compoment 1 0 0
33 188233502 LRI Thrad Stand Compoment 0 1 0
34 188233503 LB Thrad Stand Compoment 0 0 1
35 188230101  JIL4E Thread Guide 1 0 0
36 188230201  iJZR4E Thread Guide 0 0 1

46



B44:/Parts For Simi-Submerged Lnstallation

.
%)
5]

LN

<

47



. FEAEEMYE/Parts For Simi-Submerged Lnstallation

% 0 K% 1 E {3k _,, HENumbey
Ref.No. Part NO Partname Description - P £ B &
I . ; three-thread four—thread five—thread

1 188240101 FLEHE e IERE Tray fixing nut 4 4 4

2 188240201 Bt tray 1 1 1

3 188240301  FEZ bracket 1 1 1

4 188240401 g Shock absorbers 4 4 4

5 188240501  JERMEHM: Blanking trough components 1 1 1

6 06240812 A SkIRAT Phillips pan head screws 4 4 4

48



ZAF . BENLB AR 9 /Accessories Assembles

1

1112 13 14 15

=]

???%

49



. BEVLIEHEE S /Accessories Assembles
ﬁ%(Number)

F 5 5 7 x U e . .
ij.;:). P%llrt 1\% Paﬁntj:ne Deiiiﬁi; ~ A i £ B &
three—thread four—thread five—thread
1 188240601 RN 7S 822 7] (1.5mm)  Screwdriver (1.5mm) 1 1 1
2 115151601 w222 7] (/N) Screwdriver (small) 1 1 1
3 1151151801 #2227 (k) Screwdriver (large) 1 1 1
4 188240701 HkE Hood 1 1 1
5 900027005 JHAE Qil can 1 1 1
6 188240901 T Silicone oil pot 1 1 1
7 188240501 RN funnel 1 1 1
S 5030401 LS tweezers 1 1 1
9 188241001 #F (Tmm) Wrench (7mm) 1 1 1
10 188241101 RTF (8mm) Wrench (8mm) 1 1 1
11 188241201 WS FAIRTF (2mm) Allen wrench (2mm) 1 1 1
12 188241301 A7 FAIRF (4nm) Allen wrench (4mm) 1 1 1
13 188241401 N FRTF (5mm) Allen wrench (5mm) 1 1 1
14 188241501 NS FARTF (6mm) Allen wrench (6mm) 1 1 1
15 188241601 AN AEIRTF (8mm) Allen wrench (8mm) 1 1 1
16 188241701 B R B 5% Pedal chain 1 1 1
17 188241801 47) Wire hook 0 0 0
18 188241901 THEHZE Tool box 1 1 1
19 115152001 fatilE Controller 1 1 1
20 188242201 WK Y Machine head plastic bag 1 1 1
21 188090501 HEr Needle 2 2 2
22 062400812 SR IRET Phillips pan head screws 4 4 4

50



FTU7003-0-356M
Tape Binding (Collarette Binding )

MT4512P-050 / PMD / FRO1
| 12-Needle Double Chain Stitch Machine
s £ (Lower Feed Metering Device - Elastic hemmer )

UHU9304/TRO25

Automatic chain cutter device direct-drive
cylinder bed top feed overlock fitted with
labor-saving rib folder

CXM2085-0-356M

Attaching Pre-Closed Flat Knit Elastic Band Onto
Waists Of Tubular Goods

(With Right Knife, Rear Puller & Chips Suction Pipe)

CHING CHI MACHINE CO., LTD
http:/iwww.kingtexsewing.com.tw

and | or of thy

BRSO BIRAD
(e .

ge without further notice.
MBI WAL B, VEIRTTRES, HELRRSIRNIR D,



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52

